MEHEHUISEH [330 Gk 45448 1982-1937) ¥ nng Harmess, Electncal and [grition b
Serial Mbr B ange: E083145 THRU OBE16540 [USA)
/ll — Ref |Clazs|Part Description Qt Comment Foolnote &
e 15 @'
od 2 26073 PLATE, WIRING HARMESS 1 [METAL)
ﬁ"“ — D 2 260794 2| PLATE KIT, “Wire Hamess Mount |1 [FLASTIC)
. ’;," s L 3 10 15007 SCREW. [H8-16 « 875), PFLATE |4 [PLASTIC)
.@ — " —1 3 10 J4B9E | SCREW, [B-32 « 0.758]. WIRING He| 4 [METAL)
N | 4 984534 2 BRACKET, MOUMTING 1
i = il 10 B4E15|SCREW, [ 250-20 « 625], MOUNT | 3
g 13 26992 | LOCKWASHER, [250), MOUNTIM |2
7 390 Fa044 3{IGMITION AMPLIFIER 1
a 10 B3093| SCREW, [.25-20 3 1.50), IGHITION 3
9 13 26992 | LOCKWASHER, [.250), IGMITION .| 3
10 23 92152| 5PACER, IGMITION AMPLIFIER 5|3
11 972574 71 |SEMDER ASSEMBLY, W ater Temg|1
11 497344 71 |SEMDER ASSEMBLY, W ater Temp|OPT
12 13 26996 LOCKWASHER, (#10), WaATER |1
13 11 E2215| MWUT, (#10-32]. WATER TEMPEH1
14 90806 | SEMDER 1
14 37293|SENDER ASSEMBLY, Oil Pressure| OPT
15 13 26996 LOCEMWAASHER. [#10). OIL PREYT
16 11 E2219| MWUT, (#10-32), OIL PRESSURE (1
17 22 BAD13|FITTING., 375 Male To . 125 Fema| 1
18 97163 BRACKET, MOUMNTING 1
19 aa 935582 | CIRCUIT BREAKER [E0 AMP) 1
19 a8 11178 |BEREAKER. Circuit [50 AMF) 1
20 13 26996 | LOCKWASHER, [#10). CIRCUIT B |2
21 11 EE219|MUT, (#10-32), CIRCUIT BREAKEH 2
22 10 45862 | SCREW, [H10-32 » .875), CIRCUIT| 2
23 10 71405|SCREW, [H10-32 5 44], INSULAT |1
24 12 BEEET '"WASHER, (203« 500« 032), CIF| 2
25 11 46438 WUT, (#10-32), INSULATOR SCRE| 2
26 a5 96813|INSULATOR, CIRCUIT BREAKER |1
27 a9 96054 | SOLEMOID AS5SEMBLY, Starter |1
28 10 47910\ SCREW, STARTER SOLENOID 5] 2
29 11 20361 [WUT, [(250-28). STARTER SOLEN| 2
a0 13 26992 | LOCKWASHER, [.250), STARTER |2
Kl 11 26419\ NUT, [#8-32), STARTER SOLEMO| 2
32 11 94330\ NUT, [250-20], STARTER SOLEN| 2
33 965407 |BRACKET, ADAPTOR 1
M 10 ATE1Z|SCREW, [375-16 = 1.250), ADAPT|1 [3/8-16 THREAD]
M 10 47462 | SCREW, [437-14 = 1.250), ADAPT|1 [¥/16-14 THREAD)
2“"“ 2B 13 SEOAC | Oy A TLIDD [ OTFET DADTOD A (200 40 TLIDDT AT hd




